
+-------------------------------------------------------------- COMPOSICION QUIMICA ---------------------------------------------------------------+

COLADA      ESPECIFICACION                 C        Mn       P        S        Si       Cu       Cr       Ni       Alt      V        Cb       Ti

108082      ASTM A 572 50 T1               0.165    1.415    0.014    0.007    0.172    0.013    0.020    0.018    0.040    0.002    0.012    0.012

108084      ASTM A 572 50 T1               0.166    1.454    0.020    0.005    0.172    0.011    0.025    0.015    0.026    0.005    0.017    0.013

108148      ASTM A 572 50 T1               0.171    1.432    0.016    0.005    0.181    0.023    0.018    0.021    0.036    0.004    0.011    0.009

207980      ASTM A 572 50 T1               0.162    1.407    0.018    0.005    0.187    0.021    0.015    0.020    0.039    0.003    0.013    0.012

+-------------------------------------------------------------- PRUEBAS AL PRODUCTO ---------------------------------------------------------------+

COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.

108082          3030            56262801        1.0000          50.640(KSI)     74.316(KSI)     54(%)           2

108082          3050            56262371        1.2500          50.438(KSI)     76.420(KSI)     50(%)           2

108082          4010            56262291        1.2500          53.293(KSI)     78.276(KSI)     49(%)           2

108082          4150            56343811        0.8750          54.672(KSI)     78.359(KSI)     40(%)           2

108084          3060            56343831        0.8750          56.521(KSI)     79.100(KSI)     39(%)           2

108084          4030            56343821        0.8750          54.672(KSI)     78.359(KSI)     40(%)           2

108148          3100            56340461        1.5000          55.038(KSI)     75.682(KSI)     44(%)           2

108148          3120            56342821        1.0000          51.262(KSI)     77.488(KSI)     44(%)           2

108148          4090            56342861        1.0000          54.384(KSI)     79.080(KSI)     45(%)           2

207980          3040            56340181        1.5000          53.932(KSI)     73.194(KSI)     47(%)           2

207980          4060            56340271        1.5000          54.861(KSI)     74.577(KSI)     46(%)           2

207980          4140            56342921        1.0000          52.753(KSI)     78.869(KSI)     47(%)           2

+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA         PED.CLIENTE

108082          3130            56343851        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108082          3130            56343852        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108082          3140            56343842        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108082          3150            56343861        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108082          3150            56343862        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108082          4150            56343811        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108082          4150            56343812        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108084          3060            56343831        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108084          3060            56343832        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108084          4030            56343821        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108084          4030            56343822        0.8750          72.0000      240.0000        0000114968      000230       1001383808      8935

108148          3110            56343122        1.0000          72.0000      240.0000        0000114968      000240       1001383808      8935

108148          4070            56343061        1.0000          72.0000      240.0000        0000114968      000240       1001383808      8935

108148          4070            56343062        1.0000          72.0000      240.0000        0000114968      000240       1001383808      8935
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+-------------------------------------------------------------- PRODUCTO EMBARCADO ---------------------------------------------------------------+

COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA         PED.CLIENTE

207980          4140            56342922        1.0000          72.0000      240.0000        0000114968      000240       1001383808      8935

COLADA          PLANCHON        NO.PLACA        NORMA

108082          3130            56343851        A-6

108082          3130            56343852        A-6

108082          3140            56343842        A-6

108082          3150            56343861        A-6

108082          3150            56343862        A-6

108082          4150            56343811        A-6

108082          4150            56343812        A-6

108084          3060            56343831        A-6

108084          3060            56343832        A-6

108084          4030            56343821        A-6

108084          4030            56343822        A-6

108148          3110            56343122        A-6

108148          4070            56343061        A-6

108148          4070            56343062        A-6

207980          4140            56342922        A-6

+-------------------------------------------------------------- FIN DE DATOS ---------------------------------------------------------------+
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